WIRE ROFE

BC Wire Rope & Rigging
2720 E. Regal Park Drive
Anaheim, CA 92806

CERTIFICATE OF TESTING
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Test Date:

Test Duration (HH:MM:SS):
Test Report #:

Peak Load {Ibs x 1000):
Material Description:
Serial Number:

Notes:

Time (sec)

9/24/2019

00:01:57

1813

2.46

200 LBS. QUICK RELEASE HOOK
372296-12

BREAK TEST

Customer:
Customer PO#:
Sales Order #:
Operator:

Quality Control:

MATT SWEENEY SPECIAL EFFECTS
MATT

372296

JESUST.

These products have had a load applied to them in conformance with the customer's specifications. There are no warranty.

expressed or implied, by the test machine manufacturer that these goods are suitable for a purpose or use.
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